

## **Concrete Test Report**

2553 NW Division St Gresham, OR 97030 Phone:503-719-5848

Client:	Client: Volume Concrete					Date:		0/28/2024 Report #:			24597-1028		
Project:						Material and Specimen Type							
Floject.					Χ	Concrete Cylinder (ASTM C39)							
Contract: N/A						Concrete	oncrete Beam (ASTM C78)						
Contract.			111/71	IN/A		Grout Prism (ASTM C1019) Mortar Cylinders (ASTM 780)					И 780)		
Bid Item:			N/A				rout/Mortar Cubes (ASTM C109/C109M)						
Did felin.						Grouted		Ungrouted	СМ	Prisms (ASTM C1	314)		
					Fi	eld Data							
Placement I	n:		by c	y client and brought to lab for compression testing									
Tested By:			Supplier			Delivery	Tick	et # Truck #		Mix #			
		Bat	atched yd <sup>3</sup> Quantity Represen			` ′					Slag (lbs)		
10/28/2024					yd³								
Batch Time	Ambient °F		Time Cast	Sample Temperature °F		Coarse Aggregate (lb		egate (lbs.)	Moisture %	Fine Aggregate (lbs.) Moisture %			
Slump (ir	<del></del>			Coment Content (lb/s				Batched (lbs.)	)	Water	r added @ iobsite	(lbs.)	
Slump (in) Air		AII	Content (70) Cement Content (16/y		(d°)	vva	ici i	atched (lbs.)		Water added @ jobsite (lbs.)			
Unit Weight Wa		Wate	r Cement Ratio	t Ratio Yield		Admixtures (oz		Aggregate 3	Moisture %	Aggregate 4 (lbs.)		Moisture %	
lb/ft³				yd³									
Net Pot Weight Cal Note: Applicable ASTM Standards unless otherwise indicated: Slump C143M; Air Content C231; Tempe										Temperature C1064: Sam	plina C172		
Laboratory Data													
	Spi												
	Specimen												
	en ID	Test				pecimen		ompressive	Size	Pad		Break	
Set Number	0	Age (Days)	Test Date	Total Load (lbs.)	Are	a (Sq. in.)	St	rength (psi)	(in.)	Duro	Comments	Туре	
24597-1028	1	1	10/29/2024	71,820		12.53		5730	4	60		D	
24597-1028	2	2	10/30/2024	74,760		12.53		5970	4	60		D	
24597-1028	3	5	11/2/2024	75,900		12.50		6070	4	60		D	
24597-1028	4	7	11/4/2024	87,100		12.50		6970	4	60		D	
24597-1028	5	28	11/25/2024	97,300		12.53		7770	4	60		Α	
24597-1028	6	28	11/25/2024	95040		12.57		7560	4	60		D	
24597-1028	7	28	11/25/2024	99,160		12.53		7910	4	60		D	
		Н											
Average 28 Day (psi) 7,750													
Capping Method						· · · · · · · · · · · · · · · · · · ·					Sulfur Caps (ASTN	л С617)	
Set # (x of y): Mix Design Stro								Specified Structural Strength (psi)					
1 of	• /		3000			Chaolt and		3000					
Cure Method Low Temp °F		np °F	High Temp °F		Che	Check one:		Test results comply with specifications Test results do not comply with specifications					
Cure Box					lest results do not comply								
Technician:			Tyler Eveson #49702			gnature:	_	Tyle / Treso			Date Received in Lab:		
						-					10/29/2024		

Remarks: